
 

 
 
KIP 800 | Color Series 

 
 

Parts Manual 
Version 1.2 



MAIN FRAME ASSY (1/6)
本体組立 (1/6)Ver.1.0 Jul 2015

1

22

3

See PCB Location 
Item No. 11 



Ver.1.0 Jul 2015

4

9 5 15 

6 6 8 See PCB Location 
Item No. 10 7 

MAIN FRAME ASSY (2/6)
本体組立 (2/6)



Ver.1.0 Jul 2015

12

10 11 13 

See PCB Location 
Item No. 14 

See PCB Location 
Item No. 16 

See PCB Location 
Item No. 13 

See PCB Location 
Item No. 12 

KIP 860 only 

MAIN FRAME ASSY (3/6)
本体組立 (3/6)



Ver.1.0 Jul 2015

14

MAIN FRAME ASSY (4/6)
本体組立 (4/6)



Ver.1.0 Jul 2015

16

1417

14

MAIN FRAME ASSY (5/6)
本体組立 (5/6)



Ver.1.0 Jul 2015

3

20

18

19

See PCB Location 
Item No. 15 

See PCB Location 
Item No. 14 

MAIN FRAME ASSY (6/6)
本体組立 (6/6)



Item     Part Number Description Type / Standard Qty SC
1 9000100982 SENSOR PS117ED1 1 C
2 9000470174 FAN MOTOR 9GA0924P4J13 2 C
3 9000310232 MICRO SWITCH D2SW-P2L3T(S) 2 C
4 9000470152 DC BLOWER 9BMB24P2G04 1 C
5 9000360070 CIRCUIT PROTECTOR CP32VM/20 1 C
6 9000400024 SOLID STATE RELAY AQJ426V 2 C
7 9000090046 LINE FILTER NAC-20-102 1 C
8 9000370115 RELAY G2R-1A-T　DC5V 1 C
9 9000310231 MICRO SWITCH D2SW-P01L3T(S) 1 C

10 9000370128 RELAY G7L-2A-BUB  DC12 1 C
11 9000370074 RELAY G7L-2A-BUB  AC200-240 1 C
12 9000470155 FAN MOTOR 9A0624G413 1 C
13 9000340089 FUSE 021806.3 MXP 11 C
14 9000101103 SENSOR LG248NL1 9 C
15 Z036160010 INLET ASSY 1 C
16 9000310229 POWER SUPPLY SWITCH AJ8S701BBC 1 C
17 9000380123 MOTOR LIFT MA-D04-004 4 C
18 9000101299 SENSOR KB1780-AA22LF 1 C
19 9000380141 STEPPINNG MOTOR 103H5205-5259 1 C
20 9000101297 PHOTO INTERRUPTER KI1232-AA02LF 1 C



IM CORONA ASSY
Imコロナ組立

1

7

2

3

5

6

7

7
23

24

25

26
28

29

30

21

27

31

7

8

7

10
32 11

7

12

14
18

19
20

2122

17

15

16

13

7

Ver.1.2 Oct. 2015

See “Consumable Kit” Item No.3 

See “Consumable Kit” Item No.4 

See “Consumable Kit”
Item No.2 



Item     Part Number Description Type / Standard Qty SC
0 Z355190010 IM CORONA ASSY 1 C
1 Z355101110 HV1 FRAME 3C 1 D
2 Z355101220 HV1 CLEANING WIRE 1 C
3 Z355120010 HV1 FRAME 1U ASSY 1 D
4 ＊ ----
5 Z355120020 HV1 FRAME 2L ASSY 1 D
6 Z175101370 GRID PLATE 1 D
7 9000730034 BIND.HEAD SCREW M3×4,Fe+Zn-C(3価ｸﾛﾒｰﾄ） 8 D
8 Z355101190 SLIDER 1 D
9 ＊ ----

10 Z355101260 GEAR 36-13T 1 C
11 6807033304 Retaining Ring-E E2,Ni 1 D
12 Z355101250 PULLEY GEAR 42T 1 C
13 Z356260090 TVS PCB ASSY PW6693 1 C
14 Z355101070 HV1 BLOCK 1B COVER 2 1 D
15 Z355101160 HV1 CONTACT SPRING 1 C
16 6908201077 BIND.HEAD SCREW M3×8,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 1 D
17 Z355101140 HV1 HOOK 1B 1 D
18 Z355101040 HV1 BLOCK 1B 1 D
19 Z355101060 HV1 BLOCK 1B COVER 1 1 D
20 Z355101320 HV1 GRID HOOK 2B 1 D
21 Z355101130 PULLEY 2 2 C
22 Z355101030 HV1 WIRE SPRING 1 C
23 Z355101080 HV1 BLOCK 2F COVER 1 1 D
24 Z355101150 HV1 HOOK 2F 1 D
25 Z355101330 HV1 GRID HOOK 3F 1 D
26 Z355101180 HV1 GRID SIDE BKT 1 D
27 6908203076 BIND.HEAD SCREW M3×6,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 1 D
28 Z355101050 HV1 BLOCK 2F 1 D
29 6807033306 RETAINING RING-E E3,Ni 1 D
30 Z355101300 PULLEY 1 C
31 9000730072 PAN HEAD SCREW,FW/SW M3×4,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 1 D
32 Z355101230 HV1 CLEANING W SPRING 1 C



LED HEAD ASSY
LEDヘッド組立Ver.1.0 Jul. 2015

1

3

3
3

2

22

6

6

6

6

6

6

6

6

2

2

2

2

2

2 7

3

3

3

2

2

1

2

1

1
2

22

2 1

2

4

5

1

2



Item     Part Number Description Type / Standard Qty SC
0 Z353890010 LED HEAD ASSY 1 B
1 9000380135 STEPPINNG MOTOR PM25S-048-JBB4 6 C
2 6908203075 BIND.HEAD SCREW M3×5,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 24 D
3 9000101297 PHOTO INTERRUPTER KI1232-AA02LF 6 C
4 9000470172 DC BLOWER 109BC24GA7-21 1 C
5 6908203105 BIND.HEAD SCREW M4×20,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 2 D
6 6908203075 BIND.HEAD SCREW M3×5,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 16 D
7 9000730034 BIND.HEAD SCREW M3×4,Fe+Zn-C(3価ｸﾛﾒｰﾄ） 16 D



PROCESS UNIT
プロセスユニットVer.1.0 Jul 2015

See “PCB Location”
Item No.5 

See “Consumable Kit (1/3)”
Item No.18 

See “Consumable Kit (1/3)”
Item No.20 

See “Consumable Kit (1/3)”
Item No.19 

See “Consumable Kit (1/3)”
Item No.21 

1



Item     Part Number Description Type / Standard Qty SC
1 Z356400200 HEAD RELAY CABLE 1 C



DRUM DRIVE ASSY
ドラム駆動組立Ver.1.0 Jul. 2015

1 2
2

1

3
5

4 19

8 9 10
12

14

17

20

36

11
13

15

15
15

3038

38

38

39

16

14

18

4

6

7

20

20

20

21

22

16

14

24

23

20

20

20
37

24

20

27
28

29

31

20
K (Black) process only

20

3225

26

33

34

35



Item     Part Number Description Type / Standard Qty SC
1 6813032327 RETAINING RING-C STW25 2 D
2 Z351601010 DDX RING 16 2 D
3 Z351601020 DDX SPRING 1 C
4 9000780139 BALL BEARING (6805JRZZNR/2A) 6805JRZZNR/2AS  2 C
5 Z351601000 DDX RING 06 1 D
6 Z351600950 DDX 42T GEAR 1 C
7 Z351601040 GEAR 15-30T 1 C
8 6908203076 BIND.HEAD SCREW M3×6,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 1 D
9 Z351600280 SPACER 5 1 D

10 Z351600180 COUPLING 1 D
11 6817114032 PARALLEL PIN φ2×14,SUS303 1 D
12 Z351600260 SPRING 3 1 C
13 Z351600220 SPACER 4 1 D
14 6807033310 RETAINING RING-E E7,Ni 3 D
15 9000780011 BALL BEARING 8*16*5 2 C
16 Z351600130 SHAFT 2 1 D
17 6817114052 PARALLEL PIN 3×12,SUS 1 D
18 3505700130 20T GEAR 1 C
19 9000730153 BIND.HEAD SCREW M3×3,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 4 D
20 6908203099 BIND.HEAD SCREW M4×6,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 16 D
21 9000101137 SENSOR KI1306-AALF 1 C
22 Z351600290 PLATE ELECTRODE 1 D
23 9000380139 STEPPINNG MOTOR 103H7126-5846 1 C
24 6908203101 BIND.HEAD SCREW M4×10,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 5 D
25 Z351600860 DD20 SPRING 1 C
26 Z351600920 DD20 SPACER 2 D
27 Z355700180 100T PULLEY 1 C
28 Z351601070 BELT (150S3M372GB) 150S3M372GB 1 C
29 Z351601060 BELT (150S3M285GB) 150S3M285GB 1 C
30 Z351620130 PULLEY 14T ASSY 1 C
31 Z355700150 PULLEY 25T-70T 1 C
32 Z351600840 DD20 IDOLER STUD 2 1 D
33 6817114059 PARALLEL PIN 3×30,SUS 1 D
34 6807033309 RETAINING RING-E E6,Ni 1 D
35 9000730034 BIND.HEAD SCREW M3×4,Fe+Zn-C(3価ｸﾛﾒｰﾄ） 4 D
36 6902203099 PAN HEAD SCREW M4×6,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 1 D
37 6813032315 Retaining Ring-C,S C12,BK 1 D



Item     Part Number Description Type / Standard Qty SC
38 6951421509 SET SCREW,W.POINT M4×6,Fe+BK 3 D
39 9000800166 PARALLEL KEY 4×4×20 (S45C) 1 D



 

現像器本体組立 1

DEVELOPER MAIN ASSY 1

1

3

11
12

9

20

9
9

9

36
47

9
1211

12
41

38
12

13

14 7

19

14

40

31

46

30

20

16

47

47

21

25
58

5822

24

26

23

55

56

56
59

14

57

17

14
5

4

15

13
33

27

18

14

34
5

35

32

12
39

44

438
42

12

41

38

12
37

28
29

45

5048

54

54

48

50

6

1

2

A

A

See “Consumable Kit”
Item No.12 

See “Consumable Kit”
Item No.10 

See “Consumable Kit”
Item No.10 

See “Consumable Kit”
Item No.9 

See “Consumable Kit”
Item No.6 

See “Consumable Kit”
Item No.9 

See “Consumable Kit”
Item No.13 

See “Consumable Kit”
Item No.14 

See “Consumable Kit”
Item No.11 

Ver.1.2 Oct. 2015



Item     Part Number Description Type / Standard Qty SC
0 Z354690010 DEVELOPER ASSY K 1 B
0 Z354690020 DEVELOPER ASSY C 1 B
0 Z354690030 DEVELOPER ASSY M 1 B
0 Z354690040 DEVELOPER ASSY Y 1 B
1 Z354601430 SCREW3 18 D
2 Z354601440 SCREW4 7 D
3 Z354601200 BRADE ROLLER 1 D
4 Z354670050 SIDE PLATE E ASSY 1 C
5 Z354601850 SEAL16 2 A
6 Z164600580 ROLLER SUPPLY 1 A
7 Z354610070 GEAR HELICAL 20T 4 ASSY 1 C
8 9000101299 SENSOR KB1780-AA22LF 1 C
9 6807033308 RETAINING RING-E E5,Ni 5 D

10 ----
11 Z354601740 GEAR 16T 2 C
12 Z074301210 BUSH 7 C
13 Z354601690 COLLAR 2 C
14 9000780027 BALL BEARING(6901LLUNR) 4 C
15 Z354670060 BRACKET A1 ASSY 1 D
16 Z354600780 GEAR HELICAL 24T 2 1 C
17 ＊ Z354600570 COUNTER ROLLER 1 D
18 Z354610060 GEAR HELICAL 20T ASSY 1 C
19 Z354602480 GEAR HELICAL 30T 5 1 C
20 6908203100 BIND.HEAD SCREW M4×8,Fe+Zn-C(3価ｸﾛﾒｰﾄ） 4 D
21 Z354610080 TENSION PULLEY ASSY 1 C
22 Z354600870 PULLEY 40T 1 C
23 Z354601130 BELT S3M-300-GB 1 D
24 Z354600590 COVER 1 D
25 Z354600600 PLATE 1 1 D
26 Z354600610 PLATE 2 2 D
27 Z354600770 GEAR HELICAL 18-24 1 C
28 Z354600750 GEAR HELICAL 19-27 1 C
29 Z054600510 COLLAR 1 C
30 Z354602290 SLIT PLATE 1 D
31 9000101103 SENSOR LG248NL1 1 C
32 Z354600720 GEAR 16-28T 1 C
33 Z354601720 GEAR HELICAL 30T 4 1 C



Item     Part Number Description Type / Standard Qty SC
34 Z354670070 BRACKET A2 ASSY 1 D
35 Z354600760 GEAR HELICAL 24T 1 C
36 6807033310 RETAINING RING-E E7,Ni 1 D
37 Z354601360 GEAR SUPER 20T 3 1 C
38 Z354601370 GEAR SUPER 30T 3 1 C
39 Z354601450 TONER LOADING 1 D
40 Z354601460 TONER LOADING 2 1 D
41 ＊ Z354601580 SIDE PLATE F 2 D
42 Z354601760 BRADE 2 1 D
43 9000101298 SENSOR KB1780-AA12LF 1 C
44 Z354601150 BRACKET POSITION 1 D
45 ＊ Z354601880 COUNTER ROLLER 2 1 D
46 9000730034 BIND.HEAD SCREW M3×4,Fe+Zn-C(3価ｸﾛﾒｰﾄ） 4 D
47 ＊ 6908203077 BIND.HEAD SCREW M3×8,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 4 D
48 Z164600530 SHEET 6 2 N
49 ----
50 Z054600440 SHEET 2 2 N
51 ----
52 ----
53 ----
54 Z354620030 SIDE SEAL 2 ASSY 2 D
55 ＊ 6908203099 BIND.HEAD SCREW M4×6,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 1 D
56 ＊ 6807033313 RETAINING RING-E E10,Ni 2 D
57 ＊ 6807033310 RETAINING RING-E E7,Ni 1 D
58 ＊ 6908203075 BIND.HEAD SCREW M3×5,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 3 D
59 ＊ 6817114056 PARALLEL PIN 3×20, SUS 1 D



現像器本体組立 2

DEVELOPER MAIN ASSY 2

1 2

11
3

12

13

14 1525

25

1927

21

20

22

20

4

20

23

20

20

20

21

4

10

16

16

20

2420
20

17

18

17

24

21 20

5

6

7 9
8

See “Consumable Kit”
Item No.7 

Ver.1.2 Oct. 2015



Item     Part Number Description Type / Standard Qty SC
1 Z354602040 CARTRIDGE GUIDE 4 1 D
2 Z354602050 HANDLE 1 D
3 ＊ 9000380139 STEPPING MOTOR 103H7126-5846 1 C
4 9000780011 BALL BEARING 8*16*5 2 C
5 Z354600810 GEAR HELICAL 16T 2 1 C
6 Z354610040 GEAR 20-32 ASSY 1 C
7 Z354600830 GEAR HELICAL 30T 2 1 C
8 Z354600900 DRIVE SHAFT 1 1 D
9 Z354600860 PULLEY 15T 1 C

10 9000380122 MOTOR LIFT MA-D04-003 1 C
11 Z354602030 CARTRIDGE GUIDE 3 3 D
12 ＊ Z354602130 CARTRIDGE GUIDE 1 1 D
13 ＊ Z354602140 CARTRIDGE GUIDE 2 1 D
14 Z354600680 SENSOR COVER 1 1 D
15 Z354600690 SENSOR COVER 2 1 D
16 Z354600920 SUPPORT PIN 1 2 D
17 Z354601940 SEAL 18 2 A
18 Z354620100 TONER COVER 2 ASSY 1 D
19 6908201102 BIND.HEAD SCREW M4×12,Fe+Zn-C(3価ｸﾛﾒｰﾄ） 4 D
20 6908203099 BIND.HEAD SCREW M4×6,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 33 D
21 6807033310 RETAINING RING-E E7,Ni 3 D
22 6915203084 PAN HEAD SCREW, W/SW FW M3×30,Fe+Zn-C(3価ｸﾛﾒｰﾄ） 2 D
23 9000730132 BIND.HEAD SCREW M4×4,Fe+Zn-C(3価ｸﾛﾒｰﾄ） 2 D
24 9000730034 BIND.HEAD SCREW M3×4,Fe+Zn-C(3価ｸﾛﾒｰﾄ） 10 D
25 9000101298 SENSOR KB1780-AA12LF 1 C
26 9000101299 SENSOR KB1780-AA22LF 1 C
27 ＊ Z354680020 CARTRIDGE GUIDE K ASSY for Process K 1 D
27 ＊ Z354680030 CARTRIDGE GUIDE C ASSY for Process C 1 D
27 ＊ Z354680040 CARTRIDGE GUIDE M ASSY for Process M 1 D
27 ＊ Z354680050 CARTRIDGE GUIDE Y ASSY for Process Y 1 D



定着器組立 1

FUSER ASSY 1　
1

7

7

6

8

7

7

7

7

7
7

9

9

10

9

11

12 13
14

15

16

17

19 20
21

20

30

30

20

20 31

26

20 33
34

22

23
24

2527

28

29

20 19 19
19

7

7 35
3

3

7

37

36

7

7

32

20

18

3

5

5

4
2

Ver.1.0 Jul. 2015



Item     Part Number Description Type / Standard Qty SC
0 Z354490010 FUSER ASSY 1 C
1 9000310232 MICRO SWITCH D2SW-P2L3T(S) 1 C
2 Z254401060 15T GEAR 1 C
3 6951421502 SET SCREW, W.POINT M3×4, Fe+BK 3 D
4 9000380125 STEPPING MOTOR KP4P15G-778 1 C
5 6908201077 BIND.HEAD SCREW M3×8,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 4 D
6 6908203076 BIND.HEAD SCREW M3×6,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 1 D
7 6908203099 BIND.HEAD SCREW M4×6,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 21 D
8 Z354400320 COLLAR 1 D
9 6807033308 RETAINING RING-E E5,Ni 3 D

10 6807033311 RETAINING RING-E E8,Ni 1 D
11 Z354401440 PIN 20 1 D
12 9000450337 BUSH SB-2718 1 D
13 6915203100 PAN HEAD SCREW,W/SW FW M4×8,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 1 D
14 6944203358 CRS.HEX.HEAD BOLT M6×16, Fe+Zn-C(3価ｸﾛﾒｰﾄ) 1 D
15 6803015234 FLAT WASHER M6,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 1 D
16 Z354400290 SPRING 1 D
17 Z354401120 BRACKET 26 1 D
18 Z354401110 SPRING LEAF 3 1 D
19 9000780188 BEARING(LNR-1680HHR) LNR-1680HHR POP25LY551 4 C
20 6807033310 RETAINING RING-E E7,Ni 12 D
21 Z354402110 SHAFT 9 1 D
22 1410441010 LAMP MOUNT 2 D
23 6803015231 WASHER M4,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 2 D
24 9000730132 BIND.HEAD SCREW M4×4,Fe+Zn-C(3価ｸﾛﾒｰﾄ） 2 D
25 Z354402100 GEAR 43T 1 C
26 Z354402090 GEAR 27T 1 C
27 Z208080250 GEAR 40T ASSY 1 C
28 Z354400210 GEAR 20T-34T 1 C
29 Z354400220 GEAR 20T-40T 1 C
30 9000780048 BEARING(F-WBC8-14ZZ1/5K) F-WBC8-14ZZ1/5K 4 C
31 Z354401570 GEAR 20T 1 C
32 Z354401580 GEAR 20T (ONE WAY) 1 C
33 9000780153 KEY 1 D
34 Z354401590 SHAFT 7 1 D
35 Z354401500 GEAR 17T 1 C
36 9000380139 STEPPING MOTOR 103H7126-5846 1 C



Item     Part Number Description Type / Standard Qty SC
37 6908203100 BIND.HEAD SCREW M4×8,Fe+Zn-C(3価ｸﾛﾒｰﾄ） 4 D



定着器組立 2

FUSER ASSY 2　

1

2
3

3 6

7

4
5

5

5

5

55

531

5
5

5

21 22 5

5

20
21

21

19
23

11

5 5

25

24
4

8

9

9 10

12

16

13
14

17

18

15

3

4

2629
30

27
28

Ver.1.0 Jul. 2015



Item     Part Number Description Type / Standard Qty SC
1 Z254401600 KNOB 1 D
2 6908201077 BIND.HEAD SCREW M3×8,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 1 D
3 6807033310 RETAINING RING-E E7,Ni 5 D
4 1159100060 BUSH B-F8-13 2 C
5 6908203099 BIND.HEAD SCREW M4×6,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 23 D
6 4201300120 SPUR GEAR 30T 1 C
7 Z161600360 GEAR 30T 1 C
8 9000730132 BIND.HEAD SCREW M4×4,Fe+Zn-C(3価ｸﾛﾒｰﾄ） 2 D
9 6803015231 WASHER M4,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 2 D

10 1410441010 LAMP MOUNT 2 D
11 9000730196 BIND.HEAD SCREW M3×4,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 1 D
12 9000390028 SOLENOID STC-SN12D 1 C
13 6807033307 RETAINING RING-E E4,Ni 1 D
14 Z354401200 LEVER 2 1 D
15 6809062452 SPRING PIN 3×14,SUS 1 D
16 Z354401120 BRACKET 26 1 D
17 Z354401370 SPRING LEAF 4 1 D
18 9000450337 BUSH SB-2718 1 D
19 6915203100 PAN HEAD SCREW,W/SW FW M4×8,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 1 D
20 Z354401440 PIN 20 1 D
21 6807033308 RETAINING RING-E E5,Ni 3 D
22 Z354400320 COLLAR 1 D
23 6807033311 RETAINING RING-E E8,Ni 1 D
24 9000310232 MICRO SWITCH D2SW-P2L3T(S) 1 C
25 6908203076 BIND.HEAD SCREW M3×6,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 1 D
26 Z354400290 SPRING 1 D
27 6944203358 CRS.HEX.HEAD BOLT M6×16, Fe+Zn-C(3価ｸﾛﾒｰﾄ) 1 D
28 6803015234 FLAT WASHER M6,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 1 D
29 6908203149 BIND.HEAD SCREW M2×3,Fe+Zn-C 1 D
30 9000500480 LOAD-CELL IS-1K-0030 HN 1 C
31 6908203125 BIND.HEAD SCREW M5×8,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 1 D



定着器組立 3

FUSER ASSY 3　
Ver. 1.0  Jul. 2015  

1

2

3

4

4

37

36

3

5

6

6

6

7

7

9
8

7

7

7
10

11 12

13

14

16
17

14 18

17
15

7

7
7

7

7

7

35

35

8 9

19

14

13

14

20

23

34

20

22

7

7

24

27

27

26

7

7

7

7
7

7

7

24

7

7

25
2628

30 31

28
29

32
33

25

15
21

21
20

17

17

18

7

7

7

7

6



Item     Part Number Description Type / Standard Qty SC
1 Z204400050 HEAT ROLL FUSER KIT 1 B
2 Z204400020 ROLLER PRESSURE 1 B
3 9000780174 BEARING (6002ZZNR) 6002ZZNRC3/L353 2 D
4 6813032318 RETAINING RING-C C15,Bk 2 D
5 Z254400590 WEB ROLLER 1 D
6 6807033310 RETAINING RING-E E7,Ni 4 D
7 6908203099 BIND.HEAD SCREW M4×6,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 48 D
8 6807033308 RETAINING RING-E E5,Ni 3 D
9 Z354400510 SPRING 2 2 D

10 Z034420040 FIXING PLATE ASSY 1 D
11 3504400720 COLLAR 4 1 C
12 1710441070 COLLAR (E) 1 C
13 9000780173 BEARING (TS2-6807JRNR) TS2-6807JRNRC4/LY08Q9 2 D
14 7704400610 COLLAR 4 D
15 1710441650 ISOLATE BUSHING 2 C
16 3504400680 COLLAR 1 1 D
17 6909203100 PAN HEAD SCREW, W/SW M4×8, Fe+Zn-C(3価ｸﾛﾒｰﾄ) 4 D
18 3505700350 SPUR GEAR,50T 2 C
19 6807033308 RETAINING RING-E E5,Ni 1 D
20 1710441660 SPACER 3 D
21 6820117014 WAVE WASHER 2 D
22 3104400500 COLLAR 2 D
23 Z354401020 COLLAR 5 1 D
24 Z204400260 HOLDER 2 D
25 9000310220 THERMOSTAT CH-152-35型,200 2 C
26 6908203076 BIND.HEAD SCREW M3×6,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 4 D
27 Z354400690 HOLDER 2 D
28 9000290141 THERMISTOR NC-F10 2 C
29 9000101103 SENSOR LG248NL1 1 C
30 Z354400890 COLLAR 4 1 D
31 Z354401310 SPRING 5 1 D
32 Z354400880 HOLDER 2 1 D
33 Z354401100 COLLAR 6 1 D
34 ＊ 6951621507 SET SCREW M4×4,Fe+Bkn 1 D
35 9000450544 EDGE SADDLE EDS-4 94V0 4 D
36 Z356800010 IR LAMP 1400W 1 B
37 Z356800020 IR LAMP 1350W 1 B



定着器組立 4

FUSER ASSY 4　
Ver. 1.0  Jul. 2015  

1

2
4

56

3

3

7

8

9

9

9

9

9

9
7

7

7

7
7

3

3

7

19

20

21

2125

25

3

8

8

8

8

8

3

10
11

3
723

22

3 23
24

23

22

3

3
12

13
14

143

3
337

3

3

16

13 15

10

11

1718

3
3

1



Item     Part Number Description Type / Standard Qty SC
1 Z245000160 KNOB 2 D
2 Z355001240 HOLDER 4 1 D
3 6908203099 BIND.HEAD SCREW M4×6,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 35 D
4 Z355000600 COVER 6 1 D
5 ＊ Z355020160 SWITCH GUIDE 2 ASSY 12 C
6 Z355002730 SHEET 12 D
7 6908203076 BIND.HEAD SCREW M3×6,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 22 D
8 9000730196 BIND.HEAD SCREW M3×4,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 6 D
9 Z055000190 BRUSH DISCHARGE 6 C

10 1159100060 BUSH B-F8-13 2 C
11 6807033310 RETAINING RING-E E7,Ni 2 D
12 Z355000170 SPRING TORSION 2 1 C
13 3504400100 HOOK(1) 2 D
14 Z355000110 WASHER 2 D
15 Z355000160 SPRING TORSION 1 C
16 9000390028 SOLENOID STC-SN12D 1 C
17 Z355002560 LEVER 4 1 D
18 6908203075 BIND.HEAD SCREW M3×5,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 1 D
19 9000101103 SENSOR LG248NL1 1 C
20 Z161320090 ENCODER 2 ASSY 1 C
21 6807033308 RETAINING RING-E E5,Ni 2 D
22 Z355002720 HOLDER 6 4 D
23 Z051300860 ROLLER COUNTER 6 D
24 Z355000800 HOLDER 3 2 C
25 9000770017 KL CLIP 2 D



定着器組立 5

FUSER ASSY 5

1

56

6

6
6

6

6

7

9

10

6

7

7

7
11

7

7

7

10
8

8

8

8

8

11
12

11

6 14

6

6

1414

18

19

20
6

21

24

6

6

6

6

30

27

29

28

6

30

27

29

28

6

6

23

22 6

15 16
17

14
21

25

15
16
26

20

24

13

8

2
3

4

Ver.1.0 Jul. 2015



Item     Part Number Description Type / Standard Qty SC
1 Z354400670 EXIT ROLLER 1 C
2 Z051300960 HOLDER SHAFT 1 D
3 9000101103 SENSOR LG248NL1 1 C
4 Z354420250 ACTUATOR ASSY 1 C
5 Z354402120 SPRING LEAF 7 2 C
6 6908203076 BIND.HEAD SCREW M3×6,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 66 D
7 Z354401690 GUIDE 12 D
8 Z354401700 GUIDE 2 6 D
9 9000450544 EDGE SADDLE EDS-4,94V0 1 D

10 1159100060 BUSH B-F8-13 2 C
11 6807033310 RETAINING RING-E E7,Ni 3 D
12 6817114032 PARALLEL PIN φ2×14,SUS303 1 D
13 Z354401640 GEAR 34T 1 C
14 Z354402220 KNOB 4 D
15 9000730132 BIND.HEAD SCREW M4×4,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 2 D
16 6803015234 FLAT WASHER M6,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 2 D
17 Z354401730 FOOK 1 D
18 Z354401770 SPRING TORSION R 1 C
19 Z354401190 SPRING 4 1 C
20 6807033308 RETAINING RING-E E5,Ni 2 D
21 1159100070 BUSH B-F6-269 2 C
22 Z354401230 HOOK 15 D
23 Z245000230 BUSH 1 D
24 Z354400800 SHEET 2 D
25 Z354401740 SPRING TORSION L 1 C
26 Z354401760 FOOK 2 1 D
27 Z354401250 HOLDER 3 15 C
28 Z354402180 SPRING 7 15 C
29 Z055000120 NAIL STRIPPING 15 B
30 7104403860 STRIPPING ROLLER 15 C



定着器組立 6

FUSER ASSY 6　

1

9
2

9

3

6

5

9
9

9
4

7
4

67
5

4
3

4

5

15

13

14

15

3

9

9

4
5
10

11

1110

10

10
11

11

12

9
9

12

4 5

5

2

4

16

15

15

17

3
4

15 15

Ver. 1.0 Jul. 2015



Item     Part Number Description Type / Standard Qty SC
1 Z354402170 WEB 1 A
2 Z354402220 KNOB 2 D
3 Z254400890 COLLAR 3 4 D
4 6807033307 RETAINING RING-E E4,Ni 8 D
5 Z254402720 COLLAR 19 6 D
6 Z254402710 COLLAR 18 2 D
7 Z254401040 SPRING 4 2 C
8 3101300760 30T GEAR 1 C
9 6908203075 BIND.HEAD SCREW M3×5,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 12 D

10 Z254400900 ROLLER 4 D
11 Z254400940 COLLAR 4 4 D
12 6902203076 PAN HEAD SCREW M3×6,Fe+Zn-C 4 D
13 Z254401450 SPRING 6 1 C
14 Z254401520 SPRING 7 1 C
15 6908203076 BIND.HEAD SCREW M3×6,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 8 D
16 6817114053 PARALLEL PIN φ3×14,SUS303 1 D



1

1

1

1

2

2

2

2

3

3

3

3

4

24

5

6

6

6

6

7

8

9

10
16

13
1011

12

13
23

14
14

14
14

15

15

17

1822
19

18
19

3

20

20

33

3 21

20

20 21

21

21

22

22

23
23
24

25

25
25

24

24
25

24

24

Ver. 1.0 May. 2015
TRANSFER BELT ASSY 1
転写ベルト組立 1



Item     Part Number Description Type / Standard Qty SC
1 9000380123 MOTOR LIFT MA-D04-004 4 C
2 Z351100890 COUPLING 4 D
3 1159100060 BUSH B-F8-13 12 C
4 Z355500920 SENSOR GUIDE 1 D
5 9000101137 SENSOR KI1306-AALF 1 C
6 Z355501580 BARING ROLLER 4 D
7 Z355501310 BLOCK 5 1 D
8 9000380140 STEPPINNG MOTOR 103H5210-5248 1 C
9 Z355700030 BU 56T PULLEY 1 D

10 Z351600020 BELT (100S3M252GB) (100S3M252GB) 2 C
11 Z355700110 PULLEY 14T 2 1 D
12 Z355700020 BU 14T PULLEY 1 D
13 Z355501550 PULLY 2 D
14 9000780002 BEARING (F-WBC6-12ZZ1/5K) F-WBC6-12ZZ1/5K 6×12×4 4 D
15 9000780187 BEARING (RNR-2210X9KKSD21MTR) RNR-2210X9KKSD21MTR 2 D
16 Z355700080 BU 42T PULLEY 1 D
17 9000790073 BUSH B-F5-27 1 D
18 Z355501100 COLLAR 2 2 D
19 Z355501090 COLLAR 2 D
20 3101300760 SPUR GEAR 30T 12 D
21 6807033310 RETAINING RING-E E7,Ni 12 D
22 6807033312 RETAINING RING-E E9,Ni 3 D
23 6807033308 RETAINING RING-E E5,Ni 3 D
24 6908203099 BIND.HEAD SCREW M4×6,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 7 D
25 6902203099 PAN HEAD SCREW M4×6,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 8 D



Ver. 1.0 Jul. 2015
TRANSFER BELT ASSY 2
転写ベルト組立 2

1 2

1
16

16

17

2 4
17

17

17

17

19

19

4

19

19

4

4

5

3

17

717

7

7

7 17

17
17

17
17

3

3

3

17

20

18

1018

17

18

18

11

18

18

6

9

8

9

9

9

9
17

12

12

12

12

13

13

13

13

15

14



Item     Part Number Description Type / Standard Qty SC
1 Z355501090 COLLAR 2 D
2 Z355501100 COLLAR 2 2 D
3 9000101103 SENSOR LG248NL1 4 C
4 1159100060 BUSH B-F8-13 4 C
5 Z355501380 ERECTRODE PLATE 4 1 C
6 Z355501050 BLOCK 2 1 D
7 6902203099 PAN HEAD SCREW M4×6,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 8 D
8 Z355501040 BLOCK 1 D
9 9000101098 TONER DENSITY SENSOR 5 C

10 Z355501280 ERECTRODE PLATE 3 1 C
11 Z355500010 DRIVE ROLLER 1 D
12 Z355560010 TR ROLLER ASSY 4 D
13 Z355501580 BARING ROLLER 4 D
14 Z355500920 SENSOR GUIDE 1 D
15 9000101137 SENSOR KI1306-AALF 1 C
16 6807033312 RETAINING RING-E E9,Ni 2 D
17 6908203099 BIND.HEAD SCREW M4×6,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 27 D
18 6908201076 BIND.HEAD SCREW M3×6,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 12 D
19 6807033310 RETAINING RING-E E7,Ni 4 D
20 6908203101 BIND.HEAD SCREW M4×10,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 4 D



1

7

9

2 3

4
5

6

8

1112

15
21

1310

21

21
18

19

14
22

19

21

21

20 13

21

16

21

17
21

21

21

21

2121

21

21

21

21

21

21

17

15

TRANSFER BELT ASSY 3
転写ベルト組立 3Ver. 1.0  Jul. 2015



Item     Part Number Description Type / Standard Qty SC
1 Z355570020 SKEW ROLLER UNIT ASSY 1 D
2 Z022000420 BEARING SPACER 1 D
3 9000780127 BALL BEARING (F-W678AZZ1/1K) 1 D
4 Z252000760 SLIDER 02 1 D
5 Z252000770 THRUST SPRING 2 D
6 Z252000750 SLIDER 01 1 D
7 Z252000740 TENSION ADIUSTER 1 D
8 Z355501370 BLOCK 7 1 D
9 Z252000770 THRUST SPRING 2 D

10 Z355500040 COUNTER ROLEER 1 D
11 4204600440 SPUR GEAR 20T 2 D
12 Z355501420 BLOCK 9 1 D
13 6807033310 RETAINING RING-E E7,Ni 3 D
14 Z355501410 BLOCK 8 1 D
15 Z355500050 TR BELT 1 C
16 6817114052 PARALLEL PIN 3×12 SUS 1 D
17 Z355501300 COUNTER ROLEER 2 2 D
18 Z355501180 ERECTRODE PLATE 1 C
19 9000780201 BEARING 6902ZZNR 2 D
20 3505700130 GEAR 20T 1 D
21 6908201076 BIND.HEAD SCREW M3×6,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 34 D
22 6908203107 BIND.HEAD SCREW M4×30,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 2 D



Ver.1.0 Jul. 2015
FEEDER ASSY 1
搬送部組立1

1

47 8

2

4
8

4

2
3

1

1

3
1

5

5

10

10

9

69

6

10

7 8

13

10

9

9

5

13

12

12

11

12



Item     Part Number Description Type / Standard Qty SC
1 Z053100810 ROLLER COUNTER 24 C
2 Z053100800 HOLDER 12 D
3 Z352602240 COUNTER SHAFT S 12 D
4 9000100982 SENSOR PS117ED1 3 C
5 Z352620200 MOTOR ASSY 4 C
6 Z352602380 GAS SPRING B070265-E30-100NB 2 C
7 6908201076 BIND.HEAD SCREW M3×6,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 2 D
8 6908203079 BIND.HEAD SCREW M3×12,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 3 D
9 6807033310 RETAINING RING-E E7,Ni 8 D

10 6807033308 RETAINING RING-E E5,Ni 4 D
11 6908203078 BIND.HEAD SCREW M3×10,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 4 D
12 6908203077 BIND.HEAD SCREW M3×8,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 12 D
13 6947203356 CRS.Hex.HEAD BOLT,W/SW FW M6×12,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 2 D



FEEDER ASSY 2
搬送部組立2Ver.1.2 Oct. 2015

1

25
28

7
18

22
23

24
20

19

19

19

9

13

27

29

27

10

12
14

14

16

16

15

15

15

15

10

18

11
21

11

11

11

18

18

18

21
21

18

718
22 23

19

19

17

18 27

27
18

18

18

11

11

11

11

8

5

25

25

25 25

26

25

6
2

4
25

25

3

26

2629



Item     Part Number Description Type / Standard Qty SC
1 Z352602320 AC ADAPTER 3 C
2 Z352602300 BLOCK 2 3 D
3 Z352600660 AC ELECTRODE 3 D
4 Z352600640 BLOCK 3 D
5 ＊ Z352660010 TR 2 ROLLER ASSY 1 C
6 Z352602370 CONV BOARD 6S4 1 D
7 Z355500940 CAM 2 D
8 Z351100890 COUPLING 1 D
9 9000380123 MOTOR LIFT MA-D04-004 1 C

10 4112-66 50T SPUR GEAR 4 C
11 9000780023 BALL BEARING (F-FLW688AT2ZZ1/5K) F-FLW688AT2ZZ1/5K 8 C
12 9000101103 SENSOR LG248NL1 1 C
13 6908203084 BIND.HEAD SCREW M3×30,Fe+Zn-C(3価ｸﾛﾒｰﾄ） 3 D
14 Z35260063 CONV ROLLER 3 2 C
15 Z051300960 HOLDER SHAFT 4 D
16 Z352600610 CONV ROLLER 1 2 C
17 7101403050 KNOB 1 C
18 6807033310 RETAINING RING-E E7,Ni 13 D
19 6807033307 RETAINING RING-E E4,Ni 6 D
20 6807033308 RETAINING RING-E E5,Ni 1 D
21 6817114032 PARALLEL PIN φ2×14, SUS 4 D
22 6817114031 PARALLEL PIN φ2×12, SUS 2 D
23 9000640001 POLYMER BEARING GFM-0810-07 2 D
24 6807114053 PARALLEL PIN φ3×14, SUS 1 D
25 6908203075 BIND.HEAD SCREW M3×5,Fe+Zn-C(3価ｸﾛﾒｰﾄ） 13 D
26 6915203076 PAN HEAD SCREW, W/SW FW M3×6,Fe+Zn-C(3価ｸﾛﾒｰﾄ） 9 D
27 6908201076 BIND.HEAD SCREW M3×6,Fe+Zn-C(3価ｸﾛﾒｰﾄ） 8 D
28 9000730196 BIND.HEAD SCREW M3×4,Fe+Zn-C(3価ｸﾛﾒｰﾄ） 1 D
29 ＊ Z352601370 SHIM 2nd TR 4 D



BELT CLEANER ASSY
ベルトクリーナ組立

7
1

17
18

6
16

15
1

2

4

11
14

12

1

8

9

9

8

5

10
10

10

12

See “Consumable Kit”
Item No.37

See “Consumable Kit”
Item No.38

Ver.1.2 Oct. 2015



Item     Part Number Description Type / Standard Qty SC
1 6908203100 BIND.HEAD SCREW M4×8,Fe+Zn-C(3価ｸﾛﾒｰﾄ） 3 D
2 6908203076 BIND.HEAD SCREW M3×6,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 7 D
3 ＊ ----
4 Z354300150 BC SCREW 1 D
5 Z354300200 BC SEAL 1 D
6 Z354300170 BC COVER 2 1 D
7 Z354300160 BC COVER 1 D
8 Z355700090 16T GEAR 3 C
9 Z074301210 BUSH 2 C

10 6807033308 RETAINING RING-E E5,Ni 3 D
11 Z354301140 MYLAR 1 D
12 Z354601100 SEAL 10 2 D
13 ＊ ----
14 6817114030 PARALLEL PIN φ2×10,SUS 1 D
15 Z354300180 BC CUPLING 1 C
16 Z354300210 BC SPRING 1 C
17 6908206082 BIND.HEAD SCREW M3×20,Bs+Ni 5 D
18 6803015229 FLAT WASHER M3, Fe+ZC(3価ｸﾛﾒｰﾄ) 5 D



CUTTER
カッターVer.1.0 Jul. 2015

1

3

2



Item     Part Number Description Type / Standard Qty SC
1 Z051300110 CUTTER 1 C
2 Z051300880 LEVER 1 D
3 6923212077 BIND.HEAD TAPPING SCREW M3×8,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 2 D



Ver.1.0 Jul. 2015

3

3

3

3

4

5

6
7

8

7

1

7

7

7
13

16 15 14

11

7

2

12

8

3

7
7 9

10

3

3

16 17 14

A

A

A

A
A B

B

B

B

B

B

B

B

B

FRONT STACKING UNIT 1
フロントスタッキングユニット 1

See “Panel Assy”
Item No.25

See “Panel Assy”
Item No.26



Item     Part Number Description Type / Standard Qty SC
1 9000100982 SENSOR PS117ED1 1 C
2 6908203079 BIND.HEAD SCREW M3×12,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 1 D
3 6908203099 BIND.HEAD SCREW M4×6,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 11 D
4 Z165000050 HOLDER 6 D
5 Z051300860 COUNTER ROLLER 6 D
6 Z055000190 BRUSH DISCHARGE 7 C
7 6908203076 BIND.HEAD SCREW M3×6,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 26 D
8 Z051300960 HOLDER SHAFT 2 D
9 9000101103 SENSOR LG248NL1 1 C

10 Z355020140 EXIT SENSOR BRACKET ASSY 1 D
11 ＊ Z245000290 BRUSH DISCHARGE 1 C
12 Z355002660 HOLDER 5 1 D
13 Z245000240 BUSH 2 1 D
14 Z245000530 COUNTER ROLLER 12 C
15 Z245000440 SPRING 2 4 C
16 Z245000170 HOLDER 12 D
17 Z355002890 SPRING 6 8 C



Ver.1.0 Jul. 2015

1

2

10
11

11

12

13

13

16

17

18

14

15

6

6

7

8

9

11 6
19

20 6 6

2
11

12

13

6
21

21
21

20
21

21
20

21

21

22

17

26 26
6

6
6

23
24

25

22
6

17
13

17
27

17

28 18

18

66

11

2222
25

6

17

3
4 5 6

FRONT STACKING UNIT 2
フロントスタッキングユニット 2



Item     Part Number Description Type / Standard Qty SC
1 Z355002050 EXIT ROLLER 2 1 C
2 6817114030 PARALLEL PIN φ2×10,SUS 7 D
3 Z355002030 RING 6 C
4 Z355002020 FEED ROLLER 6 6 C
5 Z355002690 RING 3 6 C
6 6807033310 RETAINING RING-E E7,Ni 20 D
7 Z355000410 SWITCH GUIDE 2 13 C
8 6908203076 BIND.HEAD SCREW M3×6,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 13 D
9 Z355002010 FEED ROLLER 5 1 C

10 9000450215 EDGE SADDLE EDS-2 1 D
11 1159100060 BUSH B-F8-13 6 C
12 Z354400320 COLLAR 2 C
13 6807033308 RETAINING RING-E E5,Ni 4 D
14 Z355002670 SPRING 3 1 C
15 Z355002540 LEVER 2 1 C
16 9000390028 SOLENOID STC-SN12D 1 C
17 1159100070 BUSH B-F6-269 6 C
18 6908203099 BIND.HEAD SCREW M4×6,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 7 D
19 Z355001290 PULLEY 16T 1 C
20 7101003320 FLANGE 3 C
21 6817114032 PARALLEL PIN φ2×14,SUS303 7 D
22 Z355002070 24T GEAR 2 4 C
23 Z355002480 SHAFT 23 1 D
24 7101007090 GEAR, 36T 1 C
25 Z051300620 PULLEY 24T 2 C
26 Z355002080 PULLEY 2 2 C
27 Z355002360 SHAFT 14 1 D
28 Z355002210 BELT (60S3M333GB) 1 C



FRONT STACKING UNIT 3
フロントスタッキングユニット 3Ver.1.0 Jul. 2015

78

10

12 11
13

3

3

3

3
14

15

9

3

3

3

3

315

3

3

3

3

12
11

1 81317 18

4

66

3

5

10

3

16

2

See “Panel Assy”
Item No.27



Item     Part Number Description Type / Standard Qty SC
1 Z355020110 PLATE 4 ASSY 1 D
2 6908203079 BIND.HEAD SCREW M3×12,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 1 D
3 6908203099 BIND.HEAD SCREW M4×6,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 31 D
4 Z355000160 SPRING TORSION 1 C
5 9000470152 DC BLOWER 9BMB24P2G04 1 C
6 6908203108 BIND.HEAD SCREW M4×35, Fe+Zn-C(3価ｸﾛﾒｰﾄ) 2 D
7 Z355020120 PLATE 5 ASSY 1 D
8 6915203100 PAN HEAD SCREW, W/SW FW M4×8,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 4 D
9 9000450337 BUSHING SB-2718 1 D

10 9000450215 EDGE SADDLE EDS-2 2 D
11 Z351101020 BRACKET 30 2 D
12 9000310231 MICRO SWITCH D2SW-P01L3T(S) 2 C
13 6908203076 BIND.HEAD SCREW M3×6,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 2 D
14 Z355000170 SPRING TORSION 2 1 C
15 6803015234 FLAT WASHER M6,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 2 D
16 9000101305 PHOTO INTERRUPTER KR3320-AALF 1 C
17 7101007090 GEAR, 36T 1 C
18 6807033310 RETAINING RING-E E7,Ni 1 D



ROLL DECK DRIVE ASSY
給紙駆動組立Ver.1.0 Jul. 2015

1

4
25

4

9

48

8

8

8
8

8

8
8

10

10

11

15

16

10

4
20

14

4

17

18

18
8 4

19

4
4

12
13

13

12

4

2

3

4

5
7

21
23

6

22

24

12
13

8 10

8

4

4

4
10

4

4

12
13

13



Item     Part Number Description Type / Standard Qty SC
1 9000380139 STEPPINNG MOTOR 103H7126-5846 1 C
2 6908203101 BIND.HEAD SCREW M4×10,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 4 D
3 9000450308 OPEN/CLOSE BUSHING OCB-562 1 D
4 6807033310 RETAINING RING-E E7,Ni 18 D
5 Z354610080 TENSION PULLEY ASSY 1 C
6 Z351600700 SHAFT 18 1 D
7 6807033308 RETAINING RING-E E5,Ni 1 D
8 9000780188 BEARING(LNR-1680HHR) LNR-1680HHR POP25LY551 11 C
9 Z351600430 SHAFT 4 1 D

10 6908203099 BIND.HEAD SCREW M4×6,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 6 D
11 6807033307 RETAINING RING-E E4,Ni 1 D
12 3101300760 SPUR GEAR 30T 4 C
13 6817114053 PARALLEL PIN φ3×14, SUS 5 D
14 9000820013 THRUST WASHER 4.1×14×t0.5 1 D
15 Z351600440 SHAFT 5 1 D
16 Z201600210 SPRING 2 1 C
17 Z201301290 30T GEAR 1 D
18 9000780011 BALL BEARING 8*16*5 2 C
19 Z201600190 PIN 10 1 D
20 Z201600200 PIN 11 1 D
21 Z351600300 BELT (100S3M306GB) 1 C
22 Z355700120 50T PULLEY 1 C
23 Z355700130 14T PULLEY 3 1 C
24 3505700030 SPUR GEAR 50T 1 C
25 3506700010 ELECTROMAGNETIC CLUTCH BJ-3.5-E07A 1 C



A

B

B

C

C

A

給紙部組立 1 

PAPER FEEDER ASSY  1

1 13 13
13

1

1
13

13

4

4

4

4 4

8
9

9

8

8
8

8 4

4

5

5

5

5

10

11

12

7

5

5

2

3

4

13 15

13

13

4

1

18

4

4

4

4

6

4

5
5

14

14

87
15

16

17

Ver. 1.0  Jul. 2015  



Item     Part Number Description Type / Standard Qty SC
1 6807033308 RETAINING RING-E E5,Ni 4 D
2 9000100667 PHOTOINTERRUPTER GP2A25J0000F 1 C
3 6908203076 BIND.HEAD SCREW M3×6,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 1 D
4 6908203099 BIND.HEAD SCREW M4×6,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 23 D
5 6807033310 RETAINING RING-E E7,Ni 8 D
6 6817114053 PARALLEL PIN φ3×14,SUS303 1 D
7 9000820011 THRUST WASHER φ8.1×φ14×0.2,BS 4 D
8 9000780188 BEARING(LNR-1680HHR) LNR-1680HHR POP25LY551 6 C
9 6817114032 PARALLEL PIN φ2×14,SUS303 2 D

10 9000780011 BALL BEARING 8*16*5 1 C
11 Z201300940 BELT 60S3M549 1 C
12 6914202099 BIND.HEAD SCREW,W/OTW M4×6,Fe+Ni 4 D
13 9000730132 BIND.HEAD SCREW M4×4,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 24 D
14 Z201300430 16T GEAR 2 C
15 6601300910 GUIDE ROLLER 2 D
16 Z201300800 ROLLER 2 1 D
17 Z201300170 ROLLER 1 D
18 9601300510 ROLLER COUNTER 1 D



A

A

B

B

C

C

給紙部組立 2

PAPER FEEDER ASSY  2

1

3

4

20
19

19

15

14

6

16 16

1618
16

16

6

667
9

9

7

5

5

7

7

9

9

1011

11

12

12
12

13

13 9

6

6

8

8

6

3

2

16

16

16

15

16

18 16

16

16

16

16

16

16

17

16

16

21

21

16

17
16

16

16

16

16

27
17

17

17

16

16

25

26

26

28

26

26

22

23
24

Ver. 1.0  Jul. 2015  



Item     Part Number Description Type / Standard Qty SC
1 ＊ 9000101266 SENSOR GP1A73AJ000F 1 C
2 9000100667 PHOTOINTERRUPTER GP2A25J0000F 1 C
3 9000770017 KL CLIP 6-SXN09-3 2 D
4 6951421509 SET SCREW,W.POINT M4×6,Fe+BK 4 D
5 4112-24 BEARING（CENTER） 2 D
6 9000450572 LOCKING WIRE SADDLE LWSS-1N 8 D
7 9000780188 BEARING(LNR-1680HHR) LNR-1680HHR POP25LY551 4 C
8 9000450170 OPEN/CLOSE BUSHING OCB-875 2 D
9 6807033310 RETAINING RING-E E7,Ni 5 D

10 6817114053 PARALLEL PIN φ3×14,SUS303 1 D
11 9000450205 MINI CLAMP UAMS-05-2 6 D
12 6807033307 RETAINING RING-E E4,Ni 4 D
13 9000790022 OILLESS METAL F8×11(15×2)×6,TYPE3 2 D
14 6914202099 BIND.HEAD SCREW,W/OTW M4×6,Fe+Ni 1 D
15 6908201077 BIND.HEAD SCREW M3×8,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 4 D
16 6908203099 BIND.HEAD SCREW M4×6,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 37 D
17 6908203076 BIND.HEAD SCREW M3×6,Fe+Zn-C(3価ｸﾛﾒｰﾄ） 3 D
18 9000730080 BIND.HEAD SCREW M4×18,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 4 D
19 6806012291 OUTER TOOTHED LOCK WASHER 4,Fe+Ni 2 D
20 ＊ 6908206099 BIND.HEAD SCREW M4×6,Bs+Ni 2 D
21 6914202100 BIND.HEAD SCREW,W/OTW M4×8,Fe+Ni 4 D
22 Z201301090 COVER 14 1 D
23 Z051300860 ROLLER COUNTER 1 D
24 Z201300520 SPRING LEAF 1 D
25 9601300260 PAPERROLLER(1) 1 D
26 6601300160 ROLLER 4 D
27 Z161301850 BRACKET 46 1 D
28 Z161301810 SHAFT 4 1 D



A

B

A
B

給紙部組立 3

PAPER FEEDER ASSY  3

1

2

4

5
6

22 21

7

4

420

4

3

3

3

3

3
3

3

3

3

3

3

3

3
3

3

16

2
4

4

10

10

17
17

3

2
2

8
19

19

19

19

19

26
27 27

25 23 24
28

9

8

8
2

1

1

1

9

5

11

13

1324

25
13

13
21

18

191919

19

19

19

15

12

11

20

14

2

6

Ver. 1.0  Jul. 2015  



Item     Part Number Description Type / Standard Qty SC
1 9000820011 THRUST WASHER φ8.1×φ14×0.2,BS 4 D
2 9000780188 BEARING(LNR-1680HHR) LNR-1680HHR POP25LY551 6 C
3 6807033310 RETAINING RING-E E7,Ni 22 D
4 6817114053 PARALLEL PIN φ3×14,SUS303 6 D
5 6951421507 SET SCREW,W.POINT M4×4,Fe+BK 2 D
6 6817114030 PARALLEL PIN φ2×10,SUS 2 D
7 9000450375 SNAP BAND SKB-131PW 2 D
8 9000450334 EDGE SADDLE EDS-0607U 3 D
9 9000770018 RETAINING RING-C No.STW-8 2 D

10 3506700010 ELECTROMAGNETIC CLUTCH BJ-3.5-E07A 2 B
11 ＊ 9000101266 SENSOR GP1A73AJ000F 2 C
12 Z201300930 BELT 60S3M405 1 C
13 9000780011 BALL BEARING 8*16*5 4 C
14 6807033308 RETAINING RING-E E5,Ni 1 D
15 6807033306 RETAINING RING-E E3,Ni 1 D
16 9000450460 LOCKING WIRE SADDLE LWS-0511Z 1 D
17 9000790022 OILLESS METAL F8×11(15×2)×6,TYPE3 2 D
18 6915203100 PAN HEAD SCREW,W/SW FW M4×8,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 1 D
19 6908203099 BIND.HEAD SCREW M4×6,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 15 D
20 7701600160 ELECTROMAGNETIC CLUTCH BJ-3.5-166A 2 B
21 Z201301320 TORQUE LIMITER 2 D
22 Z201301060 HOLDER 3 1 D
23 Z201301290 30T GEAR 1 D
24 Z051300611 GEAR 36T PULLEY 24T 1 D
25 Z161302150 30T GEAR 3 C
26 3505700140 SPUR GEAR 26T 2 D
27 Z161302130 24T GEAR 3 C
28 3105700120 30T GEAR 1 D
29 7101003320 FLANGE 1 D



給紙部組立 4

PAPER FEEDER ASSY 4
Ver. 1.0 Jul. 2015  

1

2

4

6

6

6

6

5

6

6

5

56

5

6

5
18

5

55

5

4

4

8
8

9

15

16

3
2

2
2

1

1

1
3

3

3 3

4

17

5

12

10 11

13

12

10 11

13

14

14

13
12

13
12

8
8

9

15

16



Item     Part Number Description Type / Standard Qty SC
1 9000780188 BEARING(LNR-1680HHR) LNR-1680HHR POP25LY551 4 C
2 9000780019 BALL BEARING 10 C
3 Z161302290 SHEET 8 D
4 6807033310 RETAINING RING-E E7,Ni 8 D
5 6908203099 BIND.HEAD SCREW M4×6,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 12 D
6 6923212101 BIND.HEAD TAPPING SCREW M4×10, Class 2, Fe+ZC 18 D
7 Z201300490 HOLDER 2 D
8 Z201300440 16T GEAR 4 C
9 Z161301240 COUNTER ROLLER 2 D

10 Z161301940 COLLAR 3 2 D
11 Z161301950 15T GEAR 2 C
12 Z161301390 SPACER 5 4 D
13 Z161301400 SPACER 6 4 D
14 Z201300490 HOLDER 2 D
15 Z161300620 20T GEAR 2 D
16 Z201300450 11-16T GEAR 2 C
17 Z201301000 COVER 12 1 D
18 Z201301010 COVER 13 1 D



A

A

UI組立

UI ASSY

1

4

4

13

17

8

8
8

8

15

16

2
3

8

8

8

8

8
25

8

8

8

8
8

5

6

7

9

10

11

12

12 14

Ver. 1.0 Jul. 2015  



Item     Part Number Description Type / Standard Qty SC
1 Z346500010 12.1INCH LCD UNIT WITH TOUCH 1 B
2 Z350400370 BLOCK 2 1 D
3 Z350400390 SPRING 3 1 D
4 Z350400360 BLOCK 2 D
5 Z350400400 MONITOR COVER 1 D
6 Z350400410 MONITOR COVER 2 1 D
7 Z350400420 MONITOR COVER 3 1 D
8 6908203099 BIND.HEAD SCREW M4×6,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 22 D
9 Z350400440 ARM COVER 2 1 D

10 Z350400430 ARM COVER 1 D
11 Z350400480 UI COVER 1 D
12 Z350400380 SPRING 2 4 D
13 Z350400490 UI COVER 2 1 D
14 6902203107 BIND.HEAD SCREW M4×30,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 4 D
15 6908203125 BIND.HEAD SCREW M5×8,Fe+Zn-C(3価ｸﾛﾒｰﾄ) 1 D
16 9000450314 BUSHING SB-1909 1 D
17 Z350400280 FRICTION BLOCK 4 D
18 Z240400290 FRICTION BLOCK 1 D



外装組立(2ロール)

PANEL ASSY (2 Roll)

9

3

4

5

8

3

2

6

30

13

10

11

24

24

12

16

14

17

18
15

19

Ver. 1.2  Oct. 2015  

25

35 26
26

27

1

11

12

20

28

293

31

32

33

34

35



外装組立(4ロール)

PANEL ASSY (4 Roll)

1 3

3
4 25

5

8

2

9

11 11

12
12

6

716

13

14

22

31

20

28

15

17

21

18

23

32

33

34

3419

19

Ver. 1.2  Oct. 2015  

24

24

27293

10

35 26
2635



Item     Part Number Description Type / Standard Qty SC
1 Z350400550 FUSER SIDE COVER L 1 D
2 Z350400560 FUSER SIDE COVER R 1 D
3 Z245000160 KNOB 3 D
4 Z355000600 COVER 6 1 D
5 Z355000610 COVER 7 1 D
6 Z350400190 COVER 7 1 D
7 Z350400120 SIDE COVER 1 D
8 Z350400140 COVER 5 for KIP 870 1 D
8 Z350400580 COVER 11 for KIP 850/860 1 D
9 Z350400670 TOP COVER 4 for KIP 850/870 1 D
9 Z350400680 TOP COVER 5 for KIP 860 1 D

10 3500407090 HANDLE 1 D
11 Z350400170 PIN 2 D
12 Z350400180 SPRING 2 D
13 Z350400150 DOOR 1 D
14 Z350400040 FRONT COVER 1 D
15 Z350400080 FRONT COVER 3L 1 D
16 Z350400070 FRONT COVER 3R 1 D
17 Z350400090 COVER 4 1 D
18 Z350400500 COVER 8 1 D
19 Z201300020 ROLL PAPER DECK COVER 2 for KIP 870 2 D
19 Z201300020 ROLL PAPER DECK COVER 2 for KIP 850/860 1 D
20 Z350400160 COVER 6 1 D
21 Z350400130 SIDE COVER 2 KIP 870 only 1 D
22 Z350400060 FRONT COVER 2L KIP 870 only 1 D
23 Z350400050 FRONT COVER 2R KIP 870 only 1 D
24 9000470174 FAN MOTOR 9GA0924P4J13 5 C
25 Z355002110 COVER 13 1 D
26 Z355002680 COVER 16 2 D
27 Z355002300 GUIDE PLATE 15 1 D
28 9000650021 MAGNET CATCH 1 D
29 Z350400570 DOOR 2 1 D
30 Z350400650 SIDE COVER 3 KIP 850/860 only 1 D
31 Z420800190 LOGO PLATE (KIP) 1 D
32 Z351500090 MF TABLE 3 1 D
33 Z351102360 CT DOOR 2 1 D
34 Z351300100 ROLL PAPER DECK COVER 4 for KIP 870 2 D



Item     Part Number Description Type / Standard Qty SC
34 Z351300100 ROLL PAPER DECK COVER 4 for KIP 850/860 1 D
35 ＊ Z355002920 SHEET 4 2 D



基板配置図

PCB LOCATION
1 3

2
4

5

6

7

9

10
11

16
(KIP860 only)

13

12

14

15

8

Ver. 1.0  Jul. 2015  



Item     Part Number Description Type / Standard Qty SC
1 ＊ 9000500463 KNC PCB ASSY PW13551 01 4 B
2 Z356260060 LED HEAD TERMINAL PCB A PW13522 01 4 B
3 Z356260070 LED HEAD TERMINAL PCB B PW13523 4 B
4 Z356260090 TVS PCB ASSY PW6693 4 B
5 Z356260080 ERS PCB ASSY PW10730 4 B
6 Z356260040 MAIN CONTROL PCB ASSY PW13520 02 1 B
7 Z356260030 2TR PCB ASSY PW13556 02 1 B
8 Z356260020 DIGITAL HV PCB ASSY PW13555 02 1 B
9 Z356600010 H.V. POWER SUPPLY EUK9MGC74HA 2 B

10 Z426260020 AC TERMINAL PCB ASSY PW14210 1 B
11 Z256260100 INDICATOR PCB ASSY PW12570 1 B
12 9000500474 DC POWER SUPPLY LFA100F-5-J1Y 1 B
13 9000500475 DC POWER SUPPLY LFP300F-24-J1Y 1 B
14 Z256260120 HUMIDITY SENSOR PCB 3 ASSY PW10780 1 B
15 Z256260110 LED PCB ASSY PW12550 1 B
16 9000500390 DC POWER SUPPLY ZWS50BAF-24EHFP (KIP 860 only) 1 B



Ver. 1.0  Jul. 2015              KIP ATX1組立

KIP ATX1 ASSY

1

3

5

6

4

2



Item     Part Number Description Type / Standard Qty SC
0 ＊ Z426660010 KIP ATX1 800 1 B
1 9000500472 ATX POWER SUPPLY 300W PWS-305-PQ 1 C
2 9000500427 DDR3 MEMORY 2G ADATA (DDR3 1333 NON-ECC U-DIMM 256*8 2 2 C
3 9000500460 CORE i5 CPU Core4 i5-2400 3.1GHz 1 C
4 9000500429 MOTHER BOARD(with retainer) IB75-M2T  (w.retainer) 1 C
5 ＊ 9000500477 SOLID STATE DRIVE (SSD) SHFS37A/240G 1 C
5 9000500479 SOLID STATE DRIVE (SSD) CT256MX100SSD1 1 C
6 ＊ 9000470168 CPU COOLER FAN JYC8L05AGC-A 1 C



スキャナ組立 1

SCANNER ASSY 1  

9
5

5

A

11

11

9

11

16

2

17

18
19

13

13

13

21

15
15

15

22

20

23

14

15

15

A B C

C

B

B

C

24

4

8
10

6

7
1 1 1

8
10

12 3
6

7

8
10

6

7

20

Ver. 1.0  Jul. 2015



Item     Part Number Description Type / Standard Qty SC
1 Z293600760 CR SPRING 4 48 D
2 6908203100 BIND.HEAD SCREW M4×8, Fe+Zn-C(3価ｸﾛﾒｰﾄ） 2 D
3 Z293600770 CR SPRING 5 16 D
4 Z298500380 CORRECTION CHART 1 D
5 6908203099 BIND.HEAD SCREW M4×6, Fe+Zn-C(3価ｸﾛﾒｰﾄ） 2 D
6 Z293600170 COUNTER ROLLER 24 C
7 Z293600730 CR HOLDER 24 D
8 Z293600750 WASHER 48 D
9 9000730196 BIND.HEAD SCREW M3×6, Fe+Zn-C(3価ｸﾛﾒｰﾄ） 23 D

10 Z293600740 CR SHAFT 2 24 D
11 9000101157 SENSOR PS122GD4-A 7 C
12 Z293600890 CR SPRING 6 8 D
13 6908205076 BIND.HEAD SCREW M3×6, Fe+Zn-C(3価黒色ｸﾛﾒｰﾄ） 7 D
14 Z293620090 GLASS-DCMNT ASSY 1 A
15 Z298300010 CIS SENSOR A FL06G-W07 5 B
15 Z298300020 CIS SENSOR B FL06G-W07 5 B
15 Z298300030 CIS SENSOR C FL06G-W07 5 B
15 Z298300040 CIS SENSOR D FL06G-W07 5 B
16 Z293600360 PRESSURE BLOCK 1 D
17 9000101158 SENSOR LG248BL1 1 C
18 Z293600470 SENSOR SPRING TORSION 1 D
19 Z293600450 SPRING TORSION 3 1 D
20 6807033308 Retaining Ring-E E5, Ni 2 D
21 Z293600440 HOOK 2 1 D
22 Z293600430 HOOK 1 D
23 Z293600390 SPRING TORSION 2 1 D
24 Z298500082 SHADING SHEET 1 D



1

2
3

4

6

7

10

4
15

15

12

13

13

13

16
14 9

17

10

8

5

11

16

スキャナ組立 2

SCANNER ASSY 2  
Ver. 1.0  Jul. 2015



Item     Part Number Description Type / Standard Qty SC
1 Z293700590 COLLAR 1 D
2 Z293700290 COLLAR 1 D
3 9000630003 ROTARY DAMPERS (TD56B1-30K-AT) TD56B1-30K-AT 1 D
4 9000780193 BEARING (688ZZNRG04-006A) 688ZZNRG04-006A 2 D
5 Z293700360 COLLAR DAMPER 2 D
6 Z293700310 DAMPER SPRING 1 D
7 Z293700340 BLOCK DAMPER 1 D
8 Z293700770 COLLAR DAMPER 3 1 D
9 Z293700800 WASHER 7.1-13-t0.5(SW-01) 1 D

10 6908203099 BIND.HEAD SCREW M4×6, Fe+Zn-C(3価ｸﾛﾒｰﾄ） 4 D
11 6908203101 BIND.HEAD SCREW M4×10, Fe+Zn-C(3価ｸﾛﾒｰﾄ） 1 D
12 6908205076 BIND.HEAD SCREW M3×6, Fe+Zn-C(3価黒色ｸﾛﾒｰﾄ） 1 D
13 Z293700750 PLAIN WASHER 7.1-14-t0.5(SUS) 3 D
14 Z293700760 COLLAR DAMPER 2 1 D
15 6807033310 RETAINING RING-E E7, Ni 2 D
16 9000820016 WASHER 2 D
17 9000740048 SPRING DIAPHRAM 3 D



Ver. 1.0  Jul. 2015

7

6

8

6

6

1 2

2

3
4

5

9

9
9

9

9

スキャナ組立 3

SCANNER ASSY 3  



Item     Part Number Description Type / Standard Qty SC
1 Z293700010 BELT 60S2M440G 1 C
2 Z293700040 45T PULLEY 2 D
3 9000630002 ROTARY DAMPERS (TD56A1-30K-AT) TD56A1-30K-AT 1 D
4 Z293700290 COLLAR 1 D
5 9000780188 BEARING (LHR-1680HHR) LNR-1680HHR POP25LY551 2 D
5 9000780193 BEARING (688ZZNRG04-006A) 688ZZNRG04-006A 2 D
6 Z293700070 IDLER PULLEY 3 D
7 Z296700010 MOTOR 103H7123-5746 1 C
8 Z293700170 SPRING TORSION 1 D
9 6908203099 BIND.HEAD SCREW M4×6, Fe+Zn-C(3価ｸﾛﾒｰﾄ） 9 D



Ver. 1.0  Jul. 2015

1

12

12

3

3

3

3
4

4

4

4

4

4

7

7

7

7

5

5

5

5

5

5

5

5

5

5

6

1

1

2

8

8

9

9

10

11

3

3

3

2

6

6

6

9

13

9

9

9

13 13

13
13

13

13

13

13

6

6

6

13

スキャナ組立 4

SCANNER ASSY 4  

12

12
12

12
12

12

12

12

A

A

14
13

13



Item     Part Number Description Type / Standard Qty SC
1 Z293700740 SHEET ROLLER 3 B
2 Z293700810 SHEET ROLLER 2 2 B
3 Z293700680 ROLLER COLLAR 10 C
4 Z293700820 SHEET GUIDESPRING 6 6 D
5 Z293700550 SHEET GUIDESPRING 2 10 D
6 Z293700250 SHEET GUIDE HOLDER 10 D
7 Z293700570 SHEET GUIDESPRING 4 4 D
8 Z293700020 FEED ROLLER 2 C
9 Z293700270 FEED ROLLER HOLDER 8 D

10 Z293700650 ENCODER 1 D
11 9000101158 SENSOR LG248BL1 1 C
12 Z293700790 ROLLER COLLAR 2 10 D
13 6908205076 BIND.HEAD SCREW M3×6, Fe+Zn-C(3価黒色ｸﾛﾒｰﾄ） 26 D
14 Z293700210 LOWER UNIT GUIDE PLATE 1 D



スキャナ組立 5

SCANNER ASSY 5
Ver. 1.0  Jul. 2015

1

2

13

7

3

4

6

8

9

11

10

13

13

15

13

12

13

15

17
16

13

5

14



Item     Part Number Description Type / Standard Qty SC
1 Z290420020 TOP COVER ASSY 1 D
2 Z290400060 FRONT COVER 3 1 D
3 Z290400040 FRONT COVER 1 D
4 Z290400050 FRONT COVER 2 1 D
5 Z330400120 PLATE 1 D
6 Z290400160 SIDE COVER 3 1 D
7 Z290400170 SIDE COVER 4 1 D
8 Z290400110 ORIGINAL GUIDE 1 D
9 Z290400180 FRONT LOWER COVER 2 1 D

10 Z240320010 GUIDE ASSY 1 D
11 Z240320020 GUIDE 2 ASSY 1 D
12 Z290300010 GUIDE 2 D
13 6908203099 BIND.HEAD SCREW M4×6, Fe+Zn-C(3価ｸﾛﾒｰﾄ） 8 D
14 Z420800190 LOGO PLATE (KIP) 1 D
15 6923212100 BIND.HEAD TAPPING SCREW M4×8, Fe+Zn-C(3価ｸﾛﾒｰﾄ） 4 D
16 Z290400070 START BUTTON 1 D
17 Z290400080 STOP BUTTON 1 D



OM
F 63
2A

スキャナ組立 6

SCANNER ASSY 6   

1

Ver. 1.0  Jul. 2015

2

3



Item     Part Number Description Type / Standard Qty SC
1 Z296260014 D CON PW12920-02 1 B
2 9000340092 FUSE 3402.0012.11 1 C
3 Z296260030 SW CONTROL BOARD ASSY PW12975 01 1 C



1 5

15

16

1819

19

17

2

3 4

6 9
7

9

10

10

12

13

14

11

CONSUMABLE KIT (1/3)
消耗品キット(1/3)

20

21

22

24

23

Ver.1.2 Oct. 2015



25

27

26

28

CONSUMABLE KIT (2/3)
消耗品キット(2/3)

Cyan

Magenta Yellow

Black

Ver.1.2 Oct. 2015



CONSUMABLE KIT (3/3)
消耗品キット(3/3)

30

31

32

29

36

37

38

x 4 Sets

34

35

33

Ver.1.2 Oct. 2015



Item     Part Number Description Type / Standard Qty SC
1 ＊ Z358080011 CORONA WIRE KIT 1 A
2 Z355101020 HV1 WIRE CORONA WIRE KIT 1 C
3 ＊ Z355160011 CLEANING PAD ASSY CORONA WIRE KIT 1 C
4 ＊ Z355160020 CLEANING PAD ASSY 2 CORONA WIRE KIT 1 C
5 Z358080020 DEVELOPER ROLLER KIT 1 A
6 Z354610010 ROLLER DEVELOPER DEVELOPER ROLLER KIT 1 A
7 6601700500 SCRAPER DEVELOPER ROLLER KIT 1 C
8 ----
9 ＊ Z354601610 SHEET 3 DEVELOPER ROLLER KIT 2 N

10 ＊ Z354602350 SEAL20 DEVELOPER ROLLER KIT 2 N
11 ＊ Z354670010 SIDE PLATE G ASSY DEVELOPER ROLLER KIT 1 N
12 ＊ Z354670020 SIDE PLATE H ASSY DEVELOPER ROLLER KIT 1 N
13 ＊ Z354620010 SIDE SEAL L ASSY DEVELOPER ROLLER KIT 1 N
14 ＊ Z354620020 SIDE SEAL R ASSY DEVELOPER ROLLER KIT 1 N
15 Z358080050 FUSER KIT 1 A
16 Z204400050 HEAT ROLL FUSER KIT 1 B
17 Z204400020 ROLLER PRESSURE FUSER KIT 1 B
18 1710441070 COLLAR (E) FUSER KIT 1 C
19 1710441650 ISOLATE BUSHING FUSER KIT 2 C
20 Z358080030 DRUM KIT 1 A
21 Z354700010 PHOTOCONDUCTIVE DRUM DRUM KIT 1 A
22 Z354320010 BLADE ASSY DRUM KIT 1 C
23 Z354320060 SIDE SEAL ASSY DRUM KIT 1 C
24 Z354320070 SIDE SEAL ASSY 2 DRUM KIT 1 C
25 Z350970010 TONER KIT K 2pcs./kit 1 A
26 Z350970020 TONER KIT C 2pcs./kit 1 A
27 Z350970030 TONER KIT M 2pcs./kit 1 A
28 Z350970040 TONER KIT Y 2pcs./kit 1 A
29 Z358080040 WASTE TONER BOX KIT 1 A
30 ---- WASTE TONER BOX ASSY WASTE TONER BOX KIT 4 N
31 ---- SEAL WASTE TONER BOX KIT 20 N
32 ---- SEAL WASTE TONER BOX KIT 4 N
33 Z358080060 FILTER KIT 1 A
34 ---- FILTER FILTER KIT 5 N
35 ---- FILTER FILTER KIT 2 N
36 ＊ Z358080070 BELT CLEANER KIT 1 A
37 ＊ Z354320090 BC BLADE ASSY BELT CLEANER KIT 1 C



Item     Part Number Description Type / Standard Qty SC
38 ＊ Z354320100 BC BLADE ASSY 2 BELT CLEANER KIT 1 C



1
1

See Page 3/3
Item 14 

4

2

2

3

5

5

5 

OPTION (STACKER) (1/3)
オプション(スタッカー)(1/3)

5

7

8

8

8

6

5

Ver.1.2 Oct. 2015



10

9

12 

11 

OPTION (STACKER) (2/3)
オプション(スタッカー)(2/3)

A

B

A

B

A

B

Ver.1.2 Oct. 2015



13 14 

8 

OPTION (STACKER) (3/3)
オプション(スタッカー)(3/3)Ver.1.2 Oct. 2015



Item     Part Number Description Type / Standard Qty SC
0 ＊ Z358080090 STACKER 1 C
1 ＊ Z358000210 BAR 4 D
2 ＊ Z168000400 CASTER (SSTY50BN) SSTY50BN 2 C
3 ＊ Z358000270 CASTER SSTY50SBN 2 C
4 ＊ 9000810036 LEG RUBBER C-30-RK-10-EP-UL-Ivory 2 D
5 ＊ Z170301450 COVER 5 4 D
6 ＊ Z358000140 SIDE COVER 1 D
7 ＊ Z358000150 SIDE COVER 2 1 D
8 ＊ 9000450607 LOCKING WIRE SADDLE LWS-0511S-V0 5 D
9 ＊ Z358000230 TORSION SPRING 2 D

10 ＊ Z358000130 LEAF SPRING HOLDING 2 D
11 ＊ Z358000220 TORSION SPRING (LATCH) 2 D
12 ＊ Z358000120 LEAF SPRING 4 D
13 ＊ 9000470152 DC BLOWER 9BMB24P2G04 1 C
14 ＊ Z356400541 STACKER LEAD 1 D



LED HEAD ASSY*

TRANSFER BELT ASSY*

SERVICE TOOLS
治具

1

3 4

2

* LED HEAD ASSY is not included in the kit. * TRANSFER BELT ASSY is not included in the kit.

Ver.1.2 Oct. 2015



Item     Part Number Description Type / Standard Qty SC
1 ＊ Z358560050 SUPPLY ROLLER FIXER JIG 1 A
2 ＊ Z358560010 DEVELOPER HANDLE 1 A
3 ＊ Z358580010 JIG LED HEAD KIT 1 B
4 ＊ Z358560030 BELT UNIT STAND 1 B


	KIP 800 Series Parts Manula Ver 1.2
	Main Frame
	Image Corona
	LED Head ASSY
	Process Unit
	Drum Drive
	Dev Assy 1
	Dev Assy 2
	Fuser 1
	Fuser 2
	Fuser 3
	Fuser 4
	Fuser 5
	Fuser 6
	Transfer Belt 1
	Transfer Belt 2
	Transfer Belt 3 
	Inner Feeder 1
	Inner Feeder 2
	Belt Cleaner
	Cutter
	Front Stacker 1
	Front Stacker 2
	Front Stacker 3
	Roll Deck Drive
	Paper Feeder 1
	Paper Feeder 2
	Paper Feeder 3
	Paper Feeder 4
	UI
	Panels / Covers
	PCBs
	Controller
	Scanner 1
	SCanner 2
	Scanner 3
	Scanner 4
	Scanner 5
	Scanner 6
	PM Kits
	Stacker (Rear)
	Service Tools



